

Test Certificate nº

15CN0253

AITEX declares that the articles

Given by the company

-“FABRIC Poseidon-245”.

According to the information supplied by the costumer:
Article: Poseidon-245
Composition: 80% Cotton, 19% Polyester, 1% Antistatic, twill 2/2 FR.
Weight: 245 gsm / Code: 80C/19P/1AS-245FR-T2
Color: Dark Navy / Part number: FRL-24
Roll number: 31

**Shanghai XM Group LTD
Room 2403,88 Guangxin Road
CN-200063 Shanghai
CHINA**

Complies with the requirements of the standard/s:

UNE-EN 13034:2005+A1:2009. Protective clothing against liquid chemicals. Performance requirements for chemical protective clothing offering limited protective performance against liquid chemicals (type 6 and PB [6] equipment).

Abrasion resistance. - Pass (Level 6)
Determination of tear resistance. - Pass (Level 2)
Determination of breaking strength and elongation. - Pass (Level 5)
Puncture resistance. - Pass (Level 3)
Resistance of materials to penetration by liquid:
Sulphuric acid 30%: (IR = 3; IP= 2)
Sodium hydroxide 10%: (IR = 3; IP= 2)

The test results above indicated, are shown in the testing report/s:

2015CN0253

Issued by AITEX

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown.

This does not imply any monitoring or control activity on this product done by AITEX.

S.A.



Signed by Raquel Muñoz González
Manager Innovation Area

19/10/2015

